ID: JuL 01797 15:25 No.013 P.0O1

¢« 86” RIDING MOWER MODEL 3560-81

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS Use of service/replacernent parts 55 ITEMS ARE INTERCHANGEABLE
other than otiginal equipbment parts may vuid 53 54 Jﬂ WITH DPPOSITE SIDE

your warranty

57
19
/
vl
i8
o
P L Ref. Brake Arm on
60

right side of Item 77

—16~




1D: JUL 01747 15:25 No.013 P.O2
' t

36" RIDING MOWER MODEL 3560-81

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARYS.
1 The PARTNUMBER, 2. The PART NAME 3 QUANTITY DESIRED; 4 The MODEL NUMBER (As shown on Model Plate)
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE
YOUR UNIT IS RIGHT HAND (RH) OR LEFT HAND (LM} AS YOU STAND BEHIND (T
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS
All replatement parts will ke supphed in cutrent production colors or 1n a neutral celor
A handling fee i1s apphcable to small parts orders

Key Koy
No. | Part No. | Description No. | Part No. | Description
1 54872 | Trough, Oil Drain 43 48276 | Spring. Main Drive
2 Engine | §See Footnoie Below 44 54955 Foot Pad, L.H.
3 48812 Gas Tank 45 B4751 Main Frame
4 48049 Gas Line 46 41528 Locknut, 3%-16 Thd.
5 41008 Clip, Gas Line 47 40974 Shoulder Bolt, Parking Brake
6 1207068 | Screw. Hex Mo, %-20 x ¥ in 48 43968 | Spring, Parking Brake
7 120380 Lockwasher, Split, '4 In. 48 32327 Wave Washer
8 Gasket, Muifler (Engine Part) 50 BOB80 { Arm, Parking Brake
9 49883 | Muffler 51 50562 | Spring. Clutch Pedal
10 Engine Part 62 121222 Pin, Cotter, 3/32 x % In.
1 173063 Serew, Hex Hd, 5/16.18 x 3% In. 53 55722 Brake Pedal Assembly
12 33200 | Key, Engine Pulley 54 53679 Rubber Pad, Brake Pedal
13 58796 Putiay, Engine 56 56025 Retainer, Pad, Brake Pedal
14 120383 Lockwasher, Split, 7/16 In. 56 43856 Shaft, Breke-Cluteh Pedal
15 123667 Screw, Hex Hd, 7/16-20 x 1 In 57 547156 Rod, Brake
16 50653 Belt Guide, Blade Drive 58 54723 Bracket, Brake Rod
17 40896 Balt Guide, Trans Drive Belt 59 20607 Shoulder Bolt
18 120386 Flatwasher, % In. 80 | 9413447 Loeknut, Hex B/16.18 Thd.
19 271184 Nut, Hex, Keps, 5/16-18 Tha 61 54888 Retainer, Wire
20 271190 | Nut, Hex, Keps, %-16 Thd. 62 45602 Washer
21 138486 Washer, Ext. Lock, 5/16 In, 83 54618 Foot Pad, R.H.
22 650947 Serew, Hex Hd, %-16 % 1% in. 64 65511 Ground Wire
23 137186 Pin, Cotter, Vi x 1 in, 65 41105 Wheel
24 56266 Shift Bracket 66 120228 Screw, Hex Hd, 5/16-18 x % In.
25 B7167 | Washer 67 122017 Screw, Hex Hd, 5/16-18 x 1 In.
26 58255 Screw, Nylock, 4-28 x %4 In. a8 53768 Bracket, Axle
27 138488 Washer, Ext. Lock 89 40394 Hub Cap
28 56614 Knob, Gear Shift 70 36625 “E" Ring
29 68526 Shift Lever 7 42815 Flatwasher
30 54758 V-Belt 72 642 Flatwasher
3 55520 | Pulley, Transaxie 73 35410 Spring. Brake Return
32 30214 Key, Woodruff, No. 606 74 54713 Bracket, Stabilizer
33 22053 | Retaining Ring 75 122007 | Screw, Hex Hd, 5/16-18 x % in.
34 | 9413634 Locknut, Hex, %16 Thd 76 35468 Screw, HexWa, Tap, 5/16-18x % in.
35 38688 | Belt Retainer 77 | Transsxle | tPeeriess 4 speed, Model 800
36 43980 | Rod, Ciutch 78 180112 | Secrew, Hex Hd, 6/16 - 18 x 2% In,
37 36374 Pyltey, ldier 79 39628 Key, 3/18 x 3/18 x 2% In.
38 274617 Flatwasher, 25/64 (n. 80 41108 Tire
39 63762 | Idler Arm 81 24167 | Valve Stem
40 45892 Carriage Bolt, %.16 x 1% In.
41 41890 Shoulder Bolt
42 4107 Washer

*Standard Hardware ltems - May Be Purchasad Locally
tContact Tecumseh/Peerless authorized service dealer for parts and warranty
§Contact Engine Manufacturer's authorized service dealer (See Engine Manusl) for parts and warranty

= P




ID: JuL 0197 15:26 No . 013 P.0O3

| i

o]

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS Use of service/replacement parts
other than original equipmen parts may void
YOur warranty

Ref. lfam 3 -
Page 18

Aef. It .
Page '.Qm 45

64 63 62

" Raf. item 48
Pege 18

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WiTH OPPOSITE BIDE

—18




ID:

36" RIDING MOWER MODEL 3560.81

JuL o197 1511

1

[}

(]
[w3]
=
m}

L)

P.

04

K&v st
Ne. Part No. Description Nao. Part No. Dascription
% 274672 Screw, Hex Wa. Hd, %4-20 x % in. 43 120834 | Screw, Hex Hd, /1818 x 1% In.
2 655832 Foam Pad, Hood Top 44 996346 Screw, Taptite, %-20 x ¥ In.
3 50988 Gas Gauge 45 66220 | Spring, Seat
4 49050 | Screw, Plastite, %4-10 x % in. 48 58080 . | Clip, Seat Spring
5 55834 | Foam Pad. Hood, R.H. 47 56235 | Cover, Rear Console
6 53354 Hood 48 52470 | Fender Assembly
7 BBO4O Edging, Hood 49 446383 Flatwasher, 8/16 In.
8 548856 Pad, Vibration %O 122017 Sorew, Mex Hd, 571618 x 1 in,
9 | 138538 | Lockwasher, Int. Tooth, 5/16 In. 81 56226 | Console Assembly
10 53446 | Pin, Hood Latch 52 56537 | Bulkhead, Console
11 120394 Flatwastor, 13/32 In. 83 35287 Screw, Taptite, No. 8-32 x % In,
12 B482 Shoulder Boft 54 44008 Shaft, Steering
13 67169 | Lawch, Hood 55 44009 | Pinion Gear
14 55833 | Foam Pad, Hood, LH. 56 | 454865 | Roll Pin
156 80362 | Locknut, Wide Flange, %-20 Thd. 57 44011 | Shoulder Bolt, Sector Gear
16 53402 Grille 58 48643 Sactor Gear
17 | 9413634 Locknut, %-16 Thd, 598 120389 Nut, Hex, 34-24 Thd,
18 56259 | Bracket, Grilla Support, L H. 60 120382 | Lockwasher, Split, 3 In.
19 | 120233 | Screw, Hex Hd, %.16 x 1 in, 61 36625 | "E" Ring
20 120228 Serew, Hex Hd, §/16-18 x % In 62 56180 Drag Link
21 50720 | Shoulder Bolt, Axie Pivot 83 124926 | Nut, %-24 Tha.
22 | 122201 | Screw, Mex Hd, %-16 x 2% In 64 21275 | Ball Joint
23 56261 Brackat. Deck Hanger 66 49447 Arm, Steering
24 | 9413447 | Locknut, Hex, 3/18.18 Thd. 68 60546 | Bearing, Spindle
25 ‘BB260 Bracket, Grilie Support, R.H 67 56400 Front Axle Assembly
26 39492 Retaining Ring 68 66362 Bracket, Front Axie Support
27 80117 Lever, Throttle Control 69 274654 Locknut, Hex, %4-20 Tha,
28 45174 Locknut, Wide Flange, %420 Thd. 70 2483 Spring Washer
29 | 9424215 Locknut, Hex, %-20 Thd. 71 38873 Screw, Hex Hd, Lock, %:24 x 1 In,
30 120386 | flatwasher 72 43964 Bracket, Deck Guide Support
31 53951 Dash Assembly 73 49777 Bracket, Deck Guide
az 54902 Bearing, Staering 74 48930 Upstop Bolt
33 456836 | Spring Pin, Y x 2% In. 75 S6618 | Spindle Right
34 65633 | Stesring Wheel 76 56666 | Tie Rod
36 | 120854 | Screw, Hex Hd, %20 x % in 77 65519 | Spindle, Left
36 55387 | Brackei, Support. Gas Tank 78 642 | Flatwasher, % In.
37 52866 | Seat 78 41108 | Tirs
38 20607 | Shoulder Bolt 80 38978 | Bearing
39 39486 | Knob, Throttle Contro! Lever 81 24187 | Valve Stem
40 70078 | Decai, Lower Dash 82 30820 | Wheal w/Bearing
41 BE7417 Seat Bracket 83 40384 Hub Cap
42 | 120838 | Lockwasher, Split, 5/18 In. B4 | 120886 | Flatwasher
“Standard Hardware Items - May Be Purchased Locally 88 273243 Screw, Hex Hd, ¥4 - 20 x % in.




36" RIDING MOWER MODEL 3560-81

ID: JuL 0197

Mo.013 P.OS
!

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of
service, replacement paris other
than original equipment parts may
void your wartanty

8 ALt UNNUMBERED
& ITEME ARE INTERCHANGEABLE
WITH OFPOSITE SIDE

28 —

29—-—3_‘__30
32-

33
34
a 5535
k{:

2

—20—

T



1D:

36" RIDING MOWER MODEL 3660-81

JuL

019y 15:28 Mo .013 P.OG

Koy Koy
No. | Part No. Description No. Part No. Deascription
1 56180 Hairpin Cotigr 44 2483 Spring Washer
2 49059 Bar Hitch 45 3957 Seraw, Mex Hd Lock, %-24 x 1 {n.
3 47816 Pull Pin 46 23763 Snoulder Bolt
4 49058 Lotk Bracket 47 52584 Wheal Assembly, Deck
5 120228 | 'Screw, Hex Hd, 5/716-18 x 3 In. 48 54823 Pivot Tube Assambly
6 | 9413447 Locknut, 5/ 16-18 Thd a8 519584 Support, Pival Tube
7 | 8413534 Locknut, %-16 Thd 50 39404 Clevis, Lift Cable
8 120918 | “Scerew, Hex Hd, %16 x 134 In 51 36622 Pin, Clavis
3 50613 Pvor Bracket 62 120372 | "Nut, Squere. 4-20 Thd
10 85880 Lift Cable 53 8260 Hairpin Cotter
11 55724 Pivot Red 64 53781 Brace, Height Adjust Bracket
t2 48676 | Lift Support Plate 55 £3246 Spring, Height Adjust Levar
13 806426 | *Fiatwasher, 33/64 In. 56 120696 | *Screw, Hex Hd, 5/16-18 x 2% In.
14 20864 Retaining Ring §7 56583 Lever, Height Adjust
16 122181 | *Bcrew, Hex Bd, %182 2 In, 58 53995 Hand Grip, Meight Adjust Lever
16 39498 idier Pulley, Drive 58 56213 Hand Grip, Deck Engage Lever
17 43066 | V-Belt 60 63780 | Lever, Deck Engage
18 40304 Belt Retainer 61 122040 | *Serew, Hex Hd. §/16-18 x 1 In
19 41202 Bracket, Biade Throwout ldler 62 53783 Bracket, Meight Adjust
20 845 Flatwasher. 25764 In £3 120394 | *Flatwasher, 13/32 In.
21 54854 Shoulder Bolt &4 180120 | *Screw, Hex Hd, %18 x 34 in
22 43357 Spring, Biade Throwout Return 65 29170 Spring, Deck Engage Lever
23 41204 Switch, Lockout 66 271184 | *Nut, Hex, Keps. 5/16-18 Thd.
24 45877 Lotknut (Lockout Switch) 87 56575 | Belt Guard R.H, Pulley
25 41210 Mounting Bracket, Switch &8 53779 Spring, Brake Release
26 458783 tockwasher {Lockout Switch) 69 43054 | Spring, Bel Breke
27 56635 Nut, Hex, 15/32 In. 0 443874 | *Screw, Hex Hd, No. 10-24 x ¥ In
28 66424 Quill Assy. (Includes Nos. 28-37} I 997316 Locknut, No. 10-24 Thd.
28 51445 Flange Mut, 7/18-20 Thd. 72 128216 | *Carriage Bolt, 5/16-18 x % in
30 56365 Flatwasher 73 68542 Decal, Caution
kXl 568380 Pulley 74 59784 Dacal, Haight Adjust
32 §1449 Spacer 75 122007 | *Screw, Hex Ha, 5/16-18 x % in.
33 49562 | Bearing 78 63886 | Spring, Blade Throwout
34 60818 Spacer, Tube 77 66369 Skig Bar
38 55547 | Quiil Casting 78 48851 Wire Assembly, Deck Switch
36 50616 Dust Shiatd. Quill 79 41482 Wire Clip, Press
37 56425 |  Saddle and Shaft Assembly 80 55368 Deflector
38 39461 Belt Guard, L H., Pulley 81 45602 Flatwasher, 21/64 in.
38 56546 Retainer, Wire 82 8482 Shouldar Bolt
40 56466 Mower Dack 83 41212 Pivot Bracket
41 122017 | *Screw, Hex Hd, 5/16-18x 1 In 84 41211 Chute Guard
42 50634 Screw, Taptite. 5/18-18 x % In BE 120834 Serew, Hex Hd, B/16 - 18 x ¥ In.
43 54884 Blade. 18 In

*Srandard Hardware ltems - May Be Purchased Locally




|

36" RIDING MOWER MODEL 3560-81

JUL 0197 15128 No.013 FP.OY

-,
™,

ALL UNMUMBERED

RED WHITE —Y

/ BLUE ey

/ ]

BLAC
BLACK —mmid

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

a8 & . 33
&o W $(b » ‘\&

_J WIRING DIAGRAM

ITEMS ARE INTERUHANGEABLE
Wit OFPOSITE SIDE
| B
@" 38
S 38
[ 37
I \ “\"
x BLACK @‘3
[0S
g ”,
m \
L 36
@
sLack| L o9 oo —
N;.L % 34
]
) ' Ref. Mam 2
X Page 18

This diagram it designed to be used as 8
wiring diagram

We recommend that unless you are fuliy
qualified ¢ make repars on the etec.
trical system an this umit, you take it o a
compeatent repairman for such work or

22 PARTS  Use of service/replacement parts agjustments il wiring e incorrectly
other than enginal equipment pans may vord hooked up, engine electrical sysiem can
your warranty be damaged

Koy Kay
No. | Part No. Description No. | Part No. Desgription
1 39463 | Ammataer 21 458877 Nut (Lockout Switch Pary)
2 49643 Key, lgnition 22 45078 Locrwasher {Lockout Switch Part)
k] 48140 Locknut, (Bwitch Pary) 23 41204 Switeh, Lockout
4 1385657 Lockwasher (Switch Pary) 24 488861 Wire Assembly, Deck Switch
5 52683 Switch, lgnition w/ Keys 28 42071 Wira Agsambly, By-Pass
6 48211 Fuse 26 | 9424218 Locknut, Hex, ¥4-20 Thd
7 E634Y Wire Harness Assembly 27§ 1B7748 | *Screw, Hex Md, %-20 x % In.
8 120375 | *Nut, Hex, %-20 Thd 28 138485 tockwasher Ext. Tooth, 5./16 In.
] 120380 | *Lockwasher, Sphit. % In 29 120368 Locknut, Hex, 5/16-24 Thd
10 120382 Flatwasher, 9732 in. 30 53716 Satanoid
1 563860 Brackel, Battery Mold-Down 21 49734 Bracket, Switch Mounting
12 271184 | *Nut, Keps. 5/16 18 Thd P32 Engine Part
13 271172 | *Nut, Keps, %-20 Tho P33 54888 Retainer. Wiee
14 40832 | Cap, Battery 34 41482 | Wire Clip, Press
i6 55511 Ground Wire ; 35 56189 Lead Wire Haadlight
16 62836 | Bauery | 38 BOGAB | Screw. Hex Wa Md, No 10-14 x % In
17 | 128203 | *Catriage Bolt, '4-20 x % in, 37 82571 Bezel, Headlight
18 128216 | *Carriage Bolt, 5/16-18 x % in 38 52672 Bulb, Headhght
19 40234 Batiery Rod 35 52570 Lens, Headlight
20 566356 Nyt, Hex, 15/32.32 Thd

—22.




